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1. STUDY INFORMATION:

Study Code Number: “PM357/1819/1552”

Report Number

Study Title
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2 SUMMARY:

The objective of the study now reported was to evaluate the Photo

degradation of plastic m s “GARBAGE BAG” exposed to UV light. The

test cycle used

under laboratory c¢ .
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3. INTRODUCTION:

The study was conducted to eva‘[yg_te_the.aiodeg[gcw of the test material

“GARBAGE BAG” exposure to UV Tight and following the Standard photo
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4. MATERIALS AND METHODS:

41 TEST MATERIAL

TEST MATERIAL NOT DRAW ———
Characterization of ,th'e’ﬁé
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5. RESULTS:

After 200 hours exposure, the * G” showed 07.70% Photo

degradation. The test material shi breakdo f the plastic
sheets.
i ducti
i ¢ trength
Kg 2.600 2.400 7.

@W%mq%"’f
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6. CONCLUSION:

AG” Showed signs
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7. REPORT DISTRIBUTION:
Two original copies of study reports.are-prepared and submitted to

Sponsor.
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CERTIFICATE

This is to certify that the test material “GARBAGE BAG, supplied by Pinnacle
Innovatory Services Pvt. Ltd., B-408, Hill Side Chs., Raheja Vihar, Chandivali
Farm Road, Chandivali, Andhen (East), Mumbai 400072 Maharashtra, India,
according to the Photo degradatmn of plastic matertals as per ASTM D 5208-

91, was found to'show mgns of PHOTODEGRADATION by the tests studied
by exposed to UV light. | i r

The report of the test conducted has been submitted through Study Code No.
“PM357!1 81 911 552.”

This test report is valid for the specified test material tested at the time of
study under the stated envi ronmental condition. |

The test matenal “GARBAGE BAG" showed 07.70% of photo degradation

ATR is approved by the F’ood & Drug Administratlon, Maharashtra State,
Pune, through Llcense No. 37~PDITLJ7

(D%pte),

Study Director.
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